
Nutrient and Energy Optimization Study 
Cowan, Tennessee 
Wastewater Treatment Plant 
July 2021 

 
 

 
 
 

Tennessee Association of Utility Districts 
with funding from the Tennessee Department of Environmental Conservation 
and support from CleanWaterOps, UT- Municipal Technical Advisory Service 

and the City of Cowan 
  



Introduction 

Tennessee Plant Optimization Program (TN POP) assists water and wastewater utilities in 
achieving energy efficiency and nutrient optimization through low-and-no-cost measures. TN 
POP is a free program operated by the Tennessee Department of Environment and Conservation 
(TDEC), Division of Water Resources (DWR). The program provides resources to support water 
and wastewater operators in achieving optimization in energy use and nutrient removal for their 
facilities through low-and-no-cost measures. 

Acknowledgements 

The following study was made possible through funding from Tennessee Department of 
Environment and Conservation (TDEC), Division of Water Resources (DWR) with an 
TDEC/SRF/TAUD contract. Special Thank You to the Cowan Board of Public Utilities Board of 
Alderman, Cowan’s Mayor Joyce Brown, Cowan Utility Manager Kenny Henshaw, Cowan Chief 
Plant Operator Nic Willis, Grant Weaver of CleanWaterOps, TDEC’s Karina Bynum and Brett 
Ward of UT- Municipal Technical Advisory Service (MTAS). 

 
 



2  

2020 Cowan, Tennessee Nutrient and Energy Optimization Study 

Executive Summary 
 
Creative changes to the day-to-day operation of the Cowan municipal wastewater treatment 
facilities have reduced the discharge of nitrogen from the Cowan municipal wastewater 
treatment plant by more than 50%. A smaller, but noticeable, improvement in phosphorus 
removal has also been achieved. 

 
 

2020 Data 
Cowan Effluent (average) 

Nitrogen Phosphorus 
mg/L lb/day mg/L lb/day 

Before (Jun-Aug 2020) 18.1 19.3 2.7 2.9 
After (Sep-Dec 2020) 7.6 8.4 2.2 2.4 
Change (mg/L) 10.5 10.9 0.5 0.5 
Change (Percent) 58% 57% 20% 16% 

 
The changes appear to have reduced electrical usage, too. However, as shown in the table below 
and discussed in more detail in Appendix 2, more information is needed to draw firm 
conclusions on the magnitude of the electrical savings, if any. 

 

Energy (kWh) vs Flow 
 30,000 

 
25,000 
 
20,000 
 
15,000 
 
10,000 
 

5,000 
 

 

1.0 
0.9 
0.8 
0.7 
0.6 
0.5 
0.4 
0.3 
0.2 
0.1 

 

kWh MGD  Linear (kWh)  Linear 
 



3  

Because conventional funding sources have proven inadequate to Cowan’s needs, treatment 
facilities are badly in need of repair: overflowing screen, multiple needed repairs and 
replacements. To repair its wastewater treatment facilities sufficiently to support community 
development while protecting and enhancing the environment, Cowan must be creative. Two 
strategies are recommended. One, invest the money saved on electricity in equipment that will 
give city personnel the laboratory and office equipment and supplies necessary for them to do 
their day-to- day work. Two, partner with a problem-solver who can make what are now 
unaffordable engineering fixes into affordable wastewater treatment solutions. First, however, 
Cowan’s actual electrical costs need to be better understood. Only time will allow this to happen. 
 

 
TDEC’s Karina Bynum and City of Cowan’s Mayor, Joyce Brown discuss the TNPOP program and the 
infrastructure needs of the plant and collection system. 
 
Recommended lab and office supplies 

Laptop computer, printer, and docking station including keyboard, monitor, and speakers 
Cell phone for 24/7 emergency contact and response 
Internet and cell phone service 
Spectrophotometer, pipettes and vials for testing phosphate, ammonia, and nitrate 
Portable dissolved oxygen (DO) and oxygen reduction potential (ORP) meters and probes 
Test strips for testing ammonia, nitrite/nitrate and alkalinity 

 
A conventional engineering and funding approach to fixing broken equipment and otherwise 
making the Cowan wastewater treatment facility function effectively has proven unaffordable. In 
lieu of chasing funds to finance what is estimated to be a two-million-dollar facility upgrade, 
Cowan needs to identify and implement a far less costly solution. This can only be done by 
working with a creative problem-solving team to develop affordable non-traditional solutions to 
the needs listed below. 



4  

Immediate and long-term needs 
Eliminate spillage from the influent screen while improving influent screening 
Rehabilitate/modernize oxidation ditch rotor motors and drives 
Repair oxidation ditch effluent weir 
Balance flow through the oxidation ditch effluent / clarifier influent splitter box 
Modernize equipment electronics and controls, including SCADA 
Develop an effective, affordable sludge handling strategy 
Lab/Office Roof Repairs 

 
As one example of the creative thinking necessary to provide Cowan with practical, cost- 
effective solutions, consider sludge handling. The conventional approach is to install thickening 
and dewatering equipment. The equipment is expensive and operating it is labor intensive. An 
alternative is to contract with a neighboring municipality to process Cowan’s sludge. Should 
such an arrangement be made, Cowan could hire a private septic tank pumper to truck the 
material off-site. At best, Cowan’s facilities can be modified at little expense to accommodate 
this strategy. At worst, new thickening (but not dewatering) equipment will be required. 

 
 



5  

Facilities Description 
 
The Cowan wastewater treatment facility (permit number TN0021644) serves 742 customers. 
There are 17.55 miles of sewer collection lines including 750 manholes. The wastewater 
treatment facility is located at 300 Looney Street, Cowan, TN. 

 

 
The treatment facility’s design flow is 0.4 MGD (million gallons per day). On most days, 
Cowan’s wastewater flow is less than 200,000 gallons per day and, at times, less than 100,000 
GPD. However, because the facility periodically processes flows of 1.0 MGD or more, the last 3 
years average daily flow is 0.36 MGD. Flow surges due to infiltration and inflow (I&I) is an 
issue. Based on 2019 annual average daily flow of 0.305 MGD and 7-day Average Daily Dry 
Weather Flow of 0.07 MGD, the average daily influent I/I flow is 77%. This data was generated 
from the Tennessee Division of Water Resources SRF Infrastructure Scorecard, Wastewater I/I 
assessment tool. 
 
Cowan wastewater treatment facilities brief description. 

 
After passing through an influent flow meter, wastewater is pumped to an elevated stationary 
screening device by the plant’s influent lift station. After screening, influent flows into a 
Lakeside carousel oxidation ditch with two horizontal shaft rotors. Bacteria rich wastewater 
leaving the ditch passes over an adjustable weir to a splitter box that diverts flow to the two 
secondary clarifiers. Flow exiting the clarifiers passes through a tertiary clarifier. A chlorine 
bleach solution is added to the wastewater flow as it enters the tertiary clarifier such that the 
tertiary clarifier is used as a chlorine contact chamber for disinfection. From the tertiary clarifier 
the treated wastewater passes through a post-aeration tank prior to discharge to Boiling Fork 
Creek. 
 



6  

 
 
The sludge that settles in the secondary clarifiers is pumped back into the oxidation ditch as 
return activated sludge (RAS). Waste sludge is pumped to an aerobic digester. The digester is 
routinely decanted by turning off the air, allowing the solids to settle, and gravity flowing the 
supernate to the influent lift station. Digested sludge is periodically dewatered using the facilities 
wedge wire drying beds. A polymer is added to sludge withdrawn from the digester and piped to 
one of two active drying beds. Dewatered sludge is removed from the drying beds by skid loader 
and transported to the community landfill by dump truck. 
Notwithstanding the fact that the treatment facility has historically performed well as measured 
by BOD, TSS, and ammonia, several deficiencies plague operations and inhibit plant staff from 
optimizing treatment performance. These deficiencies are discussed below. 

 
 



7  

Influent screen. The stationary influent screen routinely plugs. To contain the overflow, a 
diversion chute was fabricated and installed such that the overflow is directed back to the 
influent lift station. At best, this is a temporary fix – one that needs to be resolved. At worst, the 
“fix” does little more than create an endless repumping of influent. 

 

 
 
 
 



8  

 
 
Aged electrical equipment. The oxidation ditch motors and drives are not energy efficient. Their 
replacement will provide energy savings and more reliable operations. 

 
Aged mechanical equipment. The oxidation ditch effluent weir – once adjustable – is frozen in 
place. Unevenly. As a result, the majority of the flow exiting the oxidation ditch is diverted to 
one of the two parallel secondary clarifiers while the other clarifier receives little flow. The weir 
needs to be aligned so that the splitter box can be properly operated to equally divert flow. 
 

 
 



9  

Limited instrumentation/process control equipment. The facility’s laboratory is poorly equipped: 
no spectrophotometer, no portable ORP. There is no computer, no Internet service, and no 
municipally provided cell phone. There are no in-line instruments, no SCADA (supervisory 
control and data acquisition) system. There should be. 
 
Inadequate solids handling. The wedge wire drying beds routinely plug, as wedge wire drying 
beds are prone to do. With limited sludge dewatering capability, the aerobic digester becomes 
full and staff is unable to waste sludge from the oxidation ditch. This results in unacceptably 
high mixed liquor suspended solids (MLSS) concentration of 5000 to 6000 mg/L; a MLSS 
concentration of 2500-3000 mg/L is preferable. A better method of sludge handling is needed: 
thickening, dewatering, and disposal. 
 

 
 
Aging infrastructure. The lab/office roof leaks. The re-aeration chamber is covered with a tarp to 
minimize algal growth. Permanent repairs to both are called for. 
 

 
 
 



10  

Wastewater Treatment Plant characteristics 
 
Single Lakeside Oxidation Ditch with a design capacity of 0.4 MGD. 
The Oxidation Ditch has a volume of 470,000 gallons 
The Oxidation Ditch is equipped with two 25 hp motors, fixed-speed drives, and horizontal shaft 
aerators 
Each of the two Secondary Clarifiers has a volume of 53,000 gallons 
The Tertiary Polishing Clarifier has a volume of 72,000 gallons 
Average Year-round Influent flow: 0.36 MGD (Based on 3 years data) 
Average Year-round Influent Ammonia (NH3): 20 mg/L, 60 lbs/day 
Average Year-round Effluent Ammonia (NH3): 0.05 mg/L, 0.18 lbs/day, TKN 0.13 mg/l 
Average Year-round Influent BOD: 126 mg/L, 378 lbs/day 
Average Year-round Effluent BOD: 2.2 mg/L, 6.42 lbs/day 
Effluent pH; 6.80 s.u. 
Influent Alkalinity: 150+ mg/L 
Effluent Alkalinity: 80+ mg/L 

 
Operating Process Control Parameters: 
Average MLSS (mixed liquor suspended solids): 5000 mg/L 
Average MLVSS (mixed liquor volatile suspended solids): 4000 mg/L 

 
Optimization Approach 
 

 
 
Grant Weaver of CleanWaterOps and TDEC’s Karina Bynum during the initial visit observations. 
 
 



11  

TAUD assembled a team of experts to evaluate Cowan’s wastewater treatment plant facilities 
and recommend changes in day-to-day operations to optimize nitrogen and phosphorus 
treatment. The team included TAUD’s wastewater expert Dewayne Culpepper, TAUD’s energy 
conservation specialist Michael Keeton, and wastewater optimization expert Grant Weaver of 
CleanWaterOps. The team had the full support of Cowan Mayor/Utilities Board Chair Joyce 
Brown, Cowan Utility Manager Kenny Henshaw, Cowan Chief Operator Nic Willis, and 
TDEC’s Karina Bynum. 

 
In advance of a June 25, 2020 Cowan site visit involving the entire team, TAUD’s Dewayne 
Culpepper made five plant visits (4/14/20, 5/7/20, 5/27/20, 6/2/20 and 6/10/20), compiled 
historical data on the Cowan treatment facility, collected additional samples, trained Cowan staff 
on TDEC’s data entry system, assembled an extensive assortment of laboratory testing 
equipment and supplies, calibrated lab testing equipment, and delivered, set-up, and trained 
Cowan staff in the use of the lab equipment. 

 
Sampling protocols and an optimization strategy were developed during the June 25 site visit and 
refined during the subsequent months. The fact that city staff historically operated the plant well 
– effluent BOD and TSS averaging less than 5 mg/L and effluent ammonia-nitrogen averaging 
less than 0.1 mg/L – the team was able to focus immediately on optimizing nitrogen removal 
with work on phosphorus removal to be initiated after nitrogen removal was becoming 
optimized. The team’s optimization strategies are discussed below. 

 
Nitrogen Removal 
Optimizing nitrogen removal required maintaining the excellent ammonia-nitrogen conversion to 
nitrate-nitrogen while boosting nitrate-nitrogen conversion to nitrogen gas by strengthening 
anoxic (oxygen-poor) conditions. The first step in this journey was one of changing rotor use. 
Instead of routinely operating the aeration rotor immediately downstream of the influent channel, 
the team suggested turning that rotor off and instead operating the rotor at the opposite side of 
the ditch. The thinking being better nitrate removal would result from the introduction of 
organic-rich raw wastewater into a low oxygen zone. Given the short horizontal distance 
between where influent enters the oxidation ditch and where effluent from the ditch exits, there 
was a concern that short-circuiting might occur. This concern was resolved by collecting a 
sample of wastewater exiting the ditch after both rotors had been off for three hours, letting the 
sample settle, and testing the supernate for BOD. The sample showed very little BOD, 
documenting an absence of short-circuiting. 



12  

The plan, therefore, was to create aerobic conditions by operating one rotor long enough to 
complete the conversion of ammonia-nitrogen to nitrate-nitrogen followed by long enough, 
strong enough, anoxic conditions to support the conversion nitrate-nitrogen to nitrogen gas. A 
graph illustrating the results follows. 

 

 
First, however, the team wanted to confirm that the ammonia-nitrogen concentration would not 
unacceptably spike during air-off cycles. To test this, samples of wastewater exiting the 
oxidation ditch were collected every thirty minutes for a period of three hours after both rotors 
were turned off. Ammonia did not rise unacceptably, and the trials began in earnest. 

 
The city simplified the trials for the team by purchasing and installing timers on both aeration 
rotors. Without the timers, it would have been necessary to manually turn on and turn off the 
rotors, making night and weekend operations very difficult. 

 
With timers installed, the rotor immediately downstream of the influent channel remained off for 
22 hours a day, coming on only twice per day for a period of one hour to resuspend any material 
that may have settled to the bottom of the tank in the vicinity of the aeration rotor. The far rotor 
was programmed to operate ON for 2 hours and OFF for one hour with the twice per day 
operation of the near rotor timed so both rotors would run during the twice per day one hour 
resuspension cycles. In short order, the timing of the far rotor was changed to 3 hours ON and 2 
hours OFF. Then, to 3½ hours ON and 2½ hours OFF. Frequent ammonia and nitrate samples 
were collected to confirm conditions. Before optimization, the total-nitrogen concentration 
averaged over 23 mg/L and a pounds per day discharge of 26.4. By study’s end, effluent total- 
nitrogen was averaging less than 8 mg/L (8.4 pounds per day), a 67% improvement. 



13  

Phosphorus Removal 
With nitrogen removal dialed in, the team began developing options for optimizing biological 